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Aluminium-plastic composite panel for :
Sample Name ; Test Type Sampling test
curtain wall
> =1
RRANL | T BT AR IR F] TRES | ooy | M A &
Application *ﬂi
Applicant Jiangxi Alutile Building Materials Co.,Ltd. 2017-0264 ALUTILE
No. Brand
R | A AR 5] B M 1220mmf,§f‘é”;‘;$ﬂ; il
. . . sdlye . . =R
Manufacturer | Jiangxi Alutile Building Materials Co.,Ltd. | Model/Size LA FR
REAMHRERERE TS Dz >
it ek YA . . | HEEEE | 8%
Sampling Bod National Center of Quality Supervision & Sampling 2050m Qarapling Stas | % panels
TPTHE RO Test for Building Materials Base 4 P
AF=HE | 2017 % 06 A 26 B WA A X454
Producing Date | June 26, 2017 Sampled by Tingting Liu
WEEHE [2017%06 A 278 #H R A HE
Sampling Date - | June 27, 2017 Sealed by Xueying Zheng
: 5
REHB |2007%07A 11 8 Tﬁiﬁ] Ik
Receiving Date | July 11, 2017 S 1}3 X & Store house of the factory
Jﬁi#ﬁiﬁ REALAhAE HIERE A THF
SEppiNg Random samplin Sgple Seal i d conditi
Method P Description R por R Ton
BIGIKYE | GB/T 177482016 (4 Iess M 4898 5445
Test Standard | GB/T 17748-2016 Aluminium-plastic composite panel for curtain wall
BERHE | SUFE. RIBESL 28, #LF 2T R
Test Items Detailed conclusions are listed in page 2 to7.
L, WSS B GRS RH4A GB/IT 17748 2016 43
FLAAE G AR K., BILERLE 2~7 |
. requirements of GB/T 17748-2016 for FC three-coating system. See phes
SR =
Conclusi
R o ZRHEH (Date ofissud
MHVE (Remarks): 1. 4% batch number: OSE-E-14-b,

\ @
Approved by M Verlfied by %mplled by%W‘

WA A bt AR EIRE X TR M B B Bt 65728538 IR4: 100024

Test Institution Address: The South Mansion of Chiha Building Material Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: (86) 01065728538 Post Code: 100024
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5 Test Item Requirements of Test Result Individual
e
No. Standard S Conclusion
s, LR TE it 4
Appearance Neat Neat Pass
: KR oa = Suld ) 4937 o0 = duld A 64 37
FEHA D iy, : 4 N’i . T He
Non exposed surface A R gamegg o AN g e Pass
product use product use
ER. Rk, U RAF & A
b % FRE Vestige Not allowed No Pass
AE R ) S e "
LN Not allowed No Pass
Coating omit
MR & ol T A £ B
1 | Appearan- H W Not allowed No Pass
ce quality o’ 0 - RAfEF x A
; % B
A S8 Bubble. . . Neot allowed No Pass
Exposed TR : % LE s
surface #e.&. Spot <3mm E <3 Av/m? e
No Pass
b RpH % PN
£ A =4
AUt Abrasion Not allowed No Pass
TAH &, B
153 A =4
#0h Scratch Not allowed No Pass
Ciir E RPN A oL A H4E
{initomhity Indistinct Indistinct Pass
KA e
* ~t
Ciesibih 3mm Omm ~+0.4mm Pl
LR B
+ . +0. ~+0,
Width 2mm 0.2mm ~+0,6mm Pt
: . }5 AN
RI4az A £0.2mm +0.02mm ~+0.04mm ik
2 Dimensio- Thickness Pass
# - WAL <5mm 0.6mm fres
deviation Diagonals windage : Pass
BHE A
<
'Edge straight degree % it 0-Amn/m, Pass
&g;] : AN
ﬂfﬁ]ﬁ < 5mm/m 1.6mm/m oA
Warping degree Pass

RIS b B X B b o e g A FIE: 65728538  HR%: 100024

Test Institution Address: The South Mansion of China Buildi

Chaoyang District, Beijing, China
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ng Materials Academy, Guanzhuang,
Post Code: 100024
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C:J RIS ®
¥ R AR BB individua
Test Item Requirements of Standard Test Results :
No. Conclusion
@48 b oS
" Average0.50mm
4 BHERE F 3918 Average > 0.50mm ront | g .)\{& Min. 0.50mm S,
Aluminium thickness = ME Min. > 0.48mm s, )4 N
F%’!'En ’H’
Back Average(0.50mm p
At & 1ME Min. 0.50mm L
4 HREBE P 3444 Average > 32um 344 Average 33um Fo
Film thickness 3 /JMA Min. >30um & /ME Min. 32um Pass
REAEERE e
>
B Surface pencil hardness i =H Pass
RFE AR E 2 , e
<10 ;
6 Gloss tolerance % Pass
Ftk b 5 #e
2T 0 2
? Flexibility L 2T ¥ Pass
g GE -] %) #7% 0 44 Class 0 X #% 0 4 Class 0 e
Coating adhesion X Bk 1 & Class 1 X Bk 1 4% Class 1 Pass
s PN
> 50kg - 50kg -
? Impact resistance ke wom %’ Pass
i BB A 46
> 5L/ )
5 Abration resistance e Rk Pass
Y ;
ul e £ A A& e
11 Hydrochloric acid Na chative No.ch 5
resistance g Vi, ap
12 it s P EH REA A
Oil resistance No change No change Pass
A, b BMLFERT. | LB, L, BRERE.
13 it AR No bubbling, no bulging, no No bubbling, no bulging, no o
Alkali resistance chalking and no other chalking and no other Pass
abnormity. AE<2 abnormity. AE=0.57
A, R BRERT. | LR, Sk BERE.
14 o} BH B M No bubbling, no bulging, no No bubbling, no bulging, no e
Nitric acid resistance chalking and no other chalking and no other Pass
abnormity. AEXS5 abnormity. AE=0.42

KA bl JERTEHXEEFEEMBREE Bif: 65728538 HB%W: 100024

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,

Chaoyang District, Beijing, China
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Telephone: +86-010-65728538

Post Code: 100024
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| | EER [T
s BT E 'y KRR A,
Requirements of | Individual
No. Test Item Test Results L
Standard , Conclusion
i A FER REA e
Solvent resistance No base exposed No base exposed Pass
i i 0 . B
16 Pollute resistance SAH: ' LA Pass
- A
M § P
& Penetrating resistance 3 v ey Pass
RV 94 Gic
i >22. .
18 Shearing strength 250ra 24,50Pe Pass
L E&@E YRS e
Front longitudinal HoMPs Pass
iE & 5 LA S R Gy
T 28 2 Front lateral Pass
19 vl q > 100MPa
Bending strength ]
B 125MPa s gl
Back longitudinal . Pass
#@h LAk e e
Back lateral Pass
E @6 LG 4 e
Front longitudinal TPy Pass
E@ELMG | e |
Front lateral | Pass
T iapuig g 4
20 Bending elastic modulus - 22,0 X0 Mps
; 4 HafLag 3.0 x 10*MPa i
Back longitudinal ' Pass
HaEE LS 4 Cin
Back lateral 249 210.ME Pass

RIS ER T HEX SR ERM e B, 65728538 Hi%: 100024

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: +86-010-65728538 Post Code: 100024
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‘ PREELR RIS
e RS F . SETES 2
Requirements of Individual
No. Test Item Test Results ;
Standard Conclusion
F3ME
1185 ke
EEHR Average251N ‘mm/mm HFe
e RAMA Pass
rongitudinal | S 252N - funiins
FH1E |
JEEAEE | Average242N -mm/mm o
- #)14 Average > | Front lateral = AME Pass
21 RE R BRE 110N - mm/mm Min. 230N - mm/mm
Roll peel strength & ME Min., > * B T34
100N - mm/mm bt Average235N -mm/mm 4o
g wAME Pass
longitudinal | ‘nfin 223N - mm/mm
F#)1E
HEAEE | Average225N -mm/mm ey
- Back lateral & AME Pass
Min. 215N - mm/mm
R 5 b A el
22 Thermal expansion <4.00x107°C"! 1.70 x 107°C ™! -
h Pass
coefficient
HERRE . ’ &
>
23 Heat distortion temperature ow et Pass
24 il 7K REA LA -
Boiling water resistance No change No change Pass
RER B
ATHE ¥y
Decrease rate < 10% 3% P
of roll peel and
wHE £ n strength
g5 e W Zfii 7| 5k 0 4 Class 0 S5 0 4 Class 0 K
N > Q ' N Q
i s sosistanice adhesion X Bk 1 4K Class 1 X B 1 4 Class 1 Pass
AL X E4 A E A
Appearance No change No change Pass

BRI B AOBHL: E TR BT E AR ik, 65728538 WG, 100024

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
Chaoyang District, Beijing, China Telephone: +86-010-65728538 Post Code: 100024
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PR AEEL BRI
T BRI H FERE Ry A
=5 Test It Requirements of Tost Rbsilt Individual
e
No e Standard A Conclusion
i’%- &.iﬁfj i ER k,_é\
’}5)1:4 ] J&:i—’ﬁt— <120 26 At
F# FIGRA, W/s Pass
600s A & HBXE Fa
( THR6()()S ), MJ S5 2% Pass
POE ok ¥13 RE|BRARED G | AR AR I B
Bl Lateral spread of Does not reach the Does not reach the p a:s
B & flame edge of the wing edge of the wing
J2o = . ":"'/—\
a5 V\U?kr?/g : Fs< 150mm Fs <150mm A
Flame tip height v Pass
Wk b s 3 o '
COs AMRBEMN | simmans | milmssng e
Flamipe iy No ignited filter paper | No ignited filter paper Pass
5 droplets/particles
o AU
T Bt :

26 B FEohm-2- Kk
purning el gl <50 4 o
behavior (TSPggos ), m Pass

sl
A iR E K e i P¥N
SMOGRA, m?/s? ' Pass
Ht A ,
=& _ 600s EMBEIE | 600s kAL B A/
WA JE i %4 B ks He
do /4% Flaming No flaming No flaming Pass
droplets/particles droplets/particles in droplets/particles in
. 600s ' 600s
FEIR A S i e A G ey s
10 Toxicity, grade BARZE—RIA, EEEB LA Pass
{4 Calorific FELARAD e
Value for | Flame-retardant type ] Wi 13.4 Mi/kg Pass
Materialg

RGE L, LR oRXEETHENERE  RF 735558 o

Test Institution Address: The South Mansion of China Buildin,
Chaoyang District, Beijing, China
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Post Code: 100024

g Materials Academy, Guanzhuang,
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75 BRI H R T S Rl
No. Test Item Requirements of Standard Test Results i
Conclusion
sha, i A o)
- T Appearance deliminafion In the test
: : F 3l o A
Salt spray resistance it 3 Z: e <14 EEMA oy
< Grade't In the test
Grade
shsL, ﬁf; B R Y
Appearance delaningtion In the test
BE g
AL AR Colour <4.0 FaER i
v, . 3 In the test
28 iy uniformity
e k% | <2 EEREP ey
Weallrg gloss < Grade 2 In the test
ﬁb f;@? e AR EAA T o 7y
e Grade 0 In the test
(AT =g Blank)
V¥ (Remarks): (3t4 % @ Blank )
FREGWR

RRE LI, TR E LT HRENERE B, 65725535 WA 100028

Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
Post Code: 100024

Chaoyang District, Beijing, China
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Telephone: +86-010-65728538
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